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kil PARTS LIST
E ENGINE POWERED CART SPRAYES PAGE 1
5 _ 7-1-88
_ SPRAYING DEVICES INC.
"WSREF N@. 0 - . DESCRTPTLON PART NO. C100D9-58  C160D9-58B
1 Frame, Engine Mount Type, Cart 10-160 : 1 1
2 Seit Screw 1/2" % 2" S5g. Head 42-228 2 2
5] Tank, 100 Gallon, Cart 15-103 1
5] Tank, 160 Gallon, Cart 15-160 1
- 4 Lid, Small 15110 1 1
5 Gasket, Lid, 38" 16-210 1 1
6 Tank Strainer, Small 16-201 1 1
7 Lid Bar, Small 11-201 1 1
8 Hinge, Lid Bar 17-202 2 2
‘9 Roll Pin, 5/16%E % '™ 587 48-511 3 3
10 Linkage 17-204 it 1
1 Cam Latch,lid 17-205 1 1
: Cépscrew. 5/06M% x 1" SST 31-503 4 4
Capscrew, 5/16" x 1 1/4" SST 31-504 1 1
Flatwasher, 5/16" SST 42-502 10 10
Lockwasher, 5/16" SST 43-502 4 4
Nt 5/16% 85T 41-502 4 4
Locknut, 5/16" SST 41-512 1 1
12 Shaft, Agitator, 5/8" x 353 U3/8UdSST 16-138 1 1
135 Roll Pin L/4" x 1 -1/8"% 85T 48-510 1 1
14 Mat, Packiag G¥and 518! 16141 1 T
Locknut, 5/16" SST 4125502 2 2
Packings /4" = 7" Teflon 16-807 1 1
Packing Gland, 5/8" 16-140 1 1
Collar, 5/8" S57 16-281 2 7
Roll Pin,-l/4%8z - 1/ 2% 58T 48-515 1 1
Paddle, Agitator, 5/8" 16-265 2 2
Bearing, Agitator, 5/8" 16-250 1 1
Capscrew,; 5/16% x -1 1/4" 587 31=-504 7 3e2
Capscrew, 5/16% x 1" &ST 31-503 4 4
Flatwasher, 5/16" SST 42-502 24 24
Lockwasher, 5/16" SST 43-502 16 16
Nut, 5/16" SST 41-502 16 - 16
Drive Spring, Agitator 17-111 a1 1
Pump, D30 ; 9910-D30 B 1
Pump Mount Bracket, D30 11-254 o i
Pump Shaft, D30 : 63-310 Gl 1
Pulley, 14" 2GR,3V Pump, 1" Bore 66-214 L 1
Koy, 1/4" x 3" . 46-300 1 1
Pulley., 2.65" 2GR,3V, Eng..3/4% Bore ' 66-22i 1 1
Keay, — 14" o 46-100 1 1
=20 Belt, 3VX500 67-501 2 2
: Belt Guard 11-303 1 1
Engine, Briggs & Stratton 5HP 20-105 1 1
S Suction Flange, Nylon 1" 17-130 1 1
e Capscrew, 5/16" % 1" SST 31-503 6 6
e Flatwasher, 5/16" SST 42-502 12 12
£ Lockwasher, 5/16" SST 43-502 6 6
' Nut, 5/16" SST 41-502 6 6
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DESCRIPTION PART NO. C100D9-58B C160D9-5B

Hose. Suction 1 /A" x 18 1/2 21-814 1 1
Hose Clamp, #20 24-120 2 2
Nipple, 1" x 2% T0OE 53-125 2 2
Sit o Edd ., %4582 50-612 1 1
adaptcor 17 MPT <0 1/4" HB 53-436 1 1
Gate Valve, Brass, 1" 60-204 1 1
Nipple, I" & 4 /20 51-604-1 1 1
Tee, 1" 50-620 1 1
Plug, 1" 50-680 1 1
Nipple, 1% x 3" 51-603 1 1
UzBolt; 57/16™ x* 1 5/d4% x 3" 47-205 1 1
Head (Body) for 57-114 57-115 1 1
Screen, 40 Mesh for 57-114 57-118 1 1
Gasket, for 57-114 9d=016 1 1
Bowl, Clear for 57-114 57-117 1 1
Strainer Complete 57-114 1 it
Adapter; 1M MBER 1 HB 53-435 1 1
Hose Clamp #12 24-112 2 2
HesarsnSae tiion 1t oy Sl4 12" 21-714 1 1
Clamp, Bandit J203 24-203 2 2
Hose, 1/2" x 30", 800 PSI BlLK 21-430 1 1
Coupling, Male, 1/2" HP 55-212 1 1
Adapter 3/4" MPT x 3/4" FHT : 55-108 1 1
Crossy 2/4" 3 50-540 1 i}
Adapter 3/4" MPT x 3/4" MHT 55-106 1 1
Sti. Ell, 3par, 20° 50-510 1 1
Bushing, 3/4" x 1/4" 50-560 1 1
Gauge, 0-600 PSI 27-600 1 it
Bracket, Relief Valve 11-147 1 1
Relief Valve, D30 9910-629060 1 1
Hose, 3/4" x 18", 200 PSI 21-318 1 1
Hose Clamp #12 24-112 2 2
Elbow Adapter, 3/4" MPT x 3/4" HB 212 1 1
Nylon Fitting, 3/4" DT I6=115 1 1
Nipple, 3/4'" x75" TOE PVE 53-129 1 1
459 giip SHESETY, PVGTS/AT 52-275 1 1
Decal, Tank Sight Gauge, 100 GAl 70-229 1

Decal, Tank Sight Gauge, 160 Gal 70-230 1
Hose Shank Elbow, 3/8" 16-100 25 2
Hose Clamp #4 ' 24-104 2 2
Plastic Tube, /8% x 15 1/2™ 16=3 5% 1

Plastic Tube, 3/8" x 25" 16-158 1
Decal, LEogoi 7% x 13 "1h/2" 70-106 2
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